715846006
715846016

ASSEMBLY MANUAL _ 2.6571
Keep With Loader Operator's Manual 26980

VALVE AND PLUMBING KIT INSTRUCTIONS
NEW HOLLAND TRACTORS
WITH CLOSED CENTER LOAD SENSING HYDRAULIC SYSTEM

MODEL |___2WD _4WD | LESSCAB | WITHCAB
5640, 6640, 7740 | X X X
7840824088340 | X L — X —
TS90, TS100 & TS110 | X X X

Valve and plumbing kit can be installed using toals ordi-
narily available. Valve control handle has been factory
preassembled for ease of installation. Shut off engine
and engage brakes during installation.

NOTE: Apply sealant anly fo all tapered threads unless
coupled with swivel adapters. When using teflon tape,
wrap tape clockwise (as viewed from end) and wrap only
twice. Keep sealant away from first two threads of ta-
pered end to prevent contamination of hydraulic fluid.
Do not use sealant on o-ring or flare adapter threads.

INSTALLING VALVE TO TRACTOR (Figures 1 & 2)

1. Attach valve mounting bracket (7} to clutch housing
using 3/4 x 2-3/4 cap screws (12){for 40 Series Trac-
tars) or Z0MM x 40MM cap screws (124) (for TS se-
ries tractors), 20MM lock washers (13) and spacer
plate (5). Tractors with loader use no spacer plate
and tractors without loader use one spacer plate,

NOTE: 40 Series hand railing on right side may have
to be modified to fit around valve box assembly.

NOTE: Check clearance between fractor control lev-
ars and valve handle. Handle localion can be ad-
Jjusted slightly by adjusting mounting plate (7) or
adjusting support flat (18) (Figure 7) on valve box,

2. Mount valve assembly to mounting bracket (7) using
MM x 30MM cap screws (4) and 5/16 lock washers
(1) and 5/16 flat washers [22).

MNOTE: Flat deck fractors use top set of holes and
straddle deck tractors use battom set of holes.

3. Route hoses under platform and back to rear of trac-
tor. Be sure hoses do not interfere with draft control
or foot pedal linkages.

WARNING: Escaping hydraulic fluid un-

der pressure can penefrate skin causing
serfous infury.

o DONOTuse your hands to check for leaks. Use

a piece of cardboard or paper fo search for
leaks.

e Stop engine and relieve pressure before con-
necting or disconnecting lines.

= Tighten all connections before sfarting engine
aor pressurizing lines.

Ifany fluid is injected infa skin, oblain medical atten-
tion immediately or gangrene may result.

INSTALLING LOAD SENSING LINES (Figures 1, 2,
3,0rd)

NOTE: To identify pressure, Load sense and tank
hoses, refer to Figure 7.

1. Disconnect small load sense line from front of right
tractor remoate valve (this location is commaon to all
tractors with two or four rear remote valves). If this
small load sense line is short (less than 16 inches),
disconnect other end of this line and discard. If this
line is more than 16 inches long, slightly bend aside
far now,

2. Remove o-ring adapter fitting from front of tractor re-
mote valve where small load sense line was con-
nected. Screw shutile valve (9) directly info port
vacated. Make sure male tip with o-ring goes into
tractor valve, Leave shuttle valve (3) loose at this
time until best position is determined.

3. Screw 7/16 x 916 x 80 elbow (10) into female port of
shuttle valve. Position this elbow so:

A, If short load sense line is removed, 1/4 x 16 hose
{11)(Figures 3 & 4) can be connected from 716 x
9/16 x 90 elbow (10) to fitting where other end of load
sense line was removed. Connect 1/4 x 16 hose (1)
and tighten all fittings and shuttle valve.

OR:

B. If steel load sense line is longer than 16 inches, it
can be rerouted directly to 7/16 x 9/16 x 90 elbow
{10}. Connect this load sense line to 7/16 x 916 x 50
elbow (10) and tighten fittings and shuttle valve. Dis-
card 1/4 x 16 hose (11) since it will not be used.

F-3376 1of12 5-15-88



26571
26980

4 FLAT DECK TRACTORS - Connect 1/4 x 92 pres-
sure hose (41) from load sense part of auxiliary con-
tral valve {1) to male 7/16-20 flare end of shuttle
valve. This completes the load sense circuit,

STRADDLE DECK TRACTORS - Use 7/16 elbow fit-
ting (3) between shuttle valve and 1/4 x 92 hose.
Foute hoses to clear back panel of operator's plat-
form. This completes the load sense circuit.

PLUMBING CONTROL VALVE TO TRACTOR
HYDRAULICS (Figure 2, 3, 4, or 5)

NOTE: For TS series tractors, use 14, and for 40
series tractors, use 1B.

1. A. Remove flow bolt at base of transmission filler
tube at rear of tractor and replace it with 3/4 BSPF x
718 JIC adapter fitting {21). Install 7/8 x 7/8 x 90° el-
bow (2) onto adapter fitting. Connect 1/2 x 108 hose
(40) from tank port (outlet) of auxiliary control valve

(1) to elbow fitting (2).

DR
B. Remove flow bolt at base of transmissicn filler

tube at rear of tractor and replace it with return port
fitting (&), Install 7/& JIC adapter fitting {20} and 7/8 x
7/8 x 90" elbow {2) into return port (8), Connect 1/2 x
108 hose (40) from tank port {outlet) of auxiliary con-
trol valve (1) to elbow fitting {2).

2. Remove rearmost elbow on top of right remote trac-
tor valve and replace with 1 x 1 swivel nut run tee (3).
This is the pressure port. Connect existing tractor
steel ail line to stem of swivel nut run tee (8) and con-
nect 1/2 x 112" hase (42) from auxiliary control valve
(1)inlet port (pressure) to branch of swivel nut run tee
(8).

715846006
715846016

3. Use small plastic tie straps {18} to hold inlet, outlet
and load sensing hoses from rubbing against rotat-
ing 3-paintliftarms, brake levers, shiftlevers, etc.. on
tractor that could cause hose wear,

4 Tighten fittings as required. The auxiliary valve in-
stallation is now complete.

PLUMBING LOADER TO CONTROL VALVE

NOTE: For a simplified view of Plumbing Loader fo
Control Valve and Self Leveling Valve see (Figures 5
& 6), Refer to Figure 6 for location of rubber straps
{16) on a typical loader installation.

1. Install 1/2 x 120 hoses (15) onto boom oil line tubes.
Install and tighten hase fittings one at a time from
bottorm up. Loosening closest oil line clamp will ease
installation.

2. Install male guick couplers {14}, and colored rings
(19) onto free ends of hoses. Do not overtighten
male couplers.

3. Connect hoses as shown in Figures 1 and 1A,

4. After all plumbing has been compieted and all parts
have been tightened, start engine and slowly cycle
lift and bucket cylinders several times to purge air aut
of system, then retract cylinders and shut off tractor
engine. Add additional tractor hydraulic fluid as
specified in tractor owners manual to bring level of
hydraulic fluid up to full.

NOTE: When cyciing loader, operale loader accord-
ing fto operation decal (37} . If direction of cantrol
lever is wrong, orloader will not lower, recheck con-
nections shown,

PARTS LIST - VALVE AND PLUMBING KIT

ITEM SMCNO,  NHNO, __DESCRIPTION . QTyY.

1 G120214 000800681 WASHER, Lock, 5/16 2

2 3412841 001822977 FITTING, Elbow, 7/8-16 JIC Swivel x 7/8-14 JIC x 90° 1

3 34128-4 BE512933 FITTING, Elbow, 7/16-20 x 7/16-20 Flair x 80° 1

4 BOS0-45 00043128 SCREW, Cap, 8MM-1.25 x 30MM Class 8.8 2

5 46087 SML480aT SPACER, Flat 1

G 40639 SML40E835 FITTIMG, Tank Port, Rear Axle 1

7 46224 SML4G224 BRACKET, Maunting 1

B 40655-1 SML408551 FITTING, Run Tee, 1-14 x 1-14 x 1-14 Face Seal 1

g 40777 SMLA0TTT SHUTTLE VALVE Assembly - I
10 40654-1 ShL406541 ELBO, 7/16-20 O-Ring x 9/16-18 Face Seal 1
11 40776-1 SML40TTE HOSE, 1/4 x 16 1
12 G271774 00280173  SCREW, Cap, 3/4-10 x 2-3/4 (40 series) 2
124 B090-57 085125873 SCREW, Cap, 20MM-2.5 x 40MM Class 8.8 (TS series) 2
13 =11500166 0e847025 WASHER, Lock, 20MM 2
14 61376  SMLBE137§ COUPLER, Male Quick, 1/2-14 4
15 36845-5 SM3B68455 HOSE, 1/2 x 120 4
16 Td438-1 SMLT4381 STRAP, Rubber ) 2
17 B137-3 SMLE1373 STRAP, Reusable Tie, 1/2 x 20 1
18 B137-1 SMLB1371 STRAP, Reusable Tie, 3/16 x 11 4
19 36240-9 thru 12 SML3G240 BAMND, Spiral Identification, 1 inch, Blue, Red, Yellow, Grean 1 ea.
20 32844-3 0325058 FITTING, Adapter, 7/8-14 x 7/8-14 1
21 36245-2 SML362492 FITTING, Adapter, 3/4-16 DSPPX 7/8-14 JIC 1
22 G120393 00080664 WASHER, Flat, 5/16 2
5.12.98 2of12 F-3376



715846006 2-6571
715846016 2-6980

Figure 1
Installing Valve Assembly

e
A
v Sy
.f" =" /"r.
et S
-~ '1\-(“ St R
- [T s .
’ N e T
ey e ;
o w5 Y - ..
Fr I i - ~.
i - - .
et AN S
Sy e A -~ ..
ﬁ N MA S
oo - .
kg 5 -~ .
B K _‘d"‘f M,
e \_‘ L e
",\ __..-" "‘-'N.
h, Use these holes "

for flat deck tractors N“\_

Use these holes for
straddle deck tractors

\1.
T
II\w
.
.
. -1\1
- .
e T,
T - by HH*
T, e S,
b T
‘-“'-\. --H"'.
| ", ~
H | T
Iy |1“'-‘
L ; ..
| = 1 -
Py
I T T
T " | H H
. L
T o
. ~0 =
Tractors with loader use S T
no spacer and tractors el e
without loader use one ., .
““-.. '::I T
spacer (5) ~..
T
T

Bucket Cylinder Base
Bucket Cylinder Rod
Lift Cylinder Rod
Lift Cylinder Base

Pressure {In)

(A) Buckst Cylinder Rod _
Figure 1A Figure 1B

F-3375 3of12 5-12-98



2-6571
2-6980

— Straddle Ceck Onby

(42) PRESSURE
HOSE

e

T
Y e -

o
e - :
AN S

Existing Stesl ~. T

Qil Line e
(Prassura) S

5

¢
BN

!
3___\‘;\

715846006
715846016

Figure 2
Plumbing Control Valve
to Single Set of
Rear Remotes

N ey
u
&
¥
[w]
3
=

& : it
| : i Qil Line {Load Sensa)
! -h:.'." .
! : i e
! I l"""-.-_'\‘_\:__ J-':_.-:\\__‘ _"II.';
I | TN Flat Deck
s 9 Rl we
o - = i I@}_:E‘;_, e -..:’.J’- Illﬂ - ]
r Tra - e - T — "_-.-"" 6/
o . i 1181 vl
v i .
\ - o I ;
P N B &~ LoAD
e S e e %{ - (41) SENSE
I - s —, [ -
- { . - = HOSE
) e, . T Rt i ]
. Pty e R L T - . |
’ Pt B | A7 A | .
AN T S M e, & .
o B P N - ] :
F S ot Pl = o, ok = e a
; h‘.-\‘_'_'_,.-_fp_.-r:f_'_ T II?-\-..__‘ <47y et !
B --h__:_-;»/‘.fﬂ,_\ T \ -f_:ﬂ‘_; il | |
L o L "\:“.'\.-.'-”;:'-_:"\' ! f_f'f i
0 T, N T ’ II
LA TN -:-;‘€L'.-~_ S !
i - TANK HOSE

(from valva)

LOAD SENSE
HOSE
{from valva)

|
.r‘? o QOlder 40 Series

' i
. & B
.Y “-.\ Jib? Existing Gasket &) %‘J:

=g TANK HOSE - A
% N g \]‘_ !
¥ =—__ Transmission Fill Tube (from valve) —— <.~

3-26-98 4af12

F-3376



715846006 2-6571

715846016 2-6980
— Straddle Deck Only Figure 3
I." Alternate
(43 PRESSURE i {ﬂ;:\ Plumbing Control Valve
HOSE @ L to Single Set of
= (32) PRESSURE Rear Remotes
R HOSE — |
i ‘:'_ o "\-\.-_._x"- -
Ml - - ——— Flat Deck Only
e
A o,
Existing Stesl — T
oil Line e
{Pressura) . Existing Steel
Qil Line {Load Ssnss]—|
Existing Shuttle |
Vaha

I
BT
I". B }_;'_.

®

I . ._cé'l'*’- ‘_’_.-.'_
: ; S
., . r?:ﬂ
n . (___-' e

’ ~— e ] Flat Dack
f iy 4 : Cnly
L . o '=

U P S e : 77 LOAD

e et — e e SEN$

- o - s e L : =7 HOSE
. et 3 e, PRt | PEa
R i e r !

- L -
~ P fat Tt i £ 3 | > I -7
00 D A |
N s, - i Y (’“-l“'.--:‘lr‘["."" Jy \ I
P -5 e - - -F"J- T. II .-H‘ _\:_g. 'I'l-'. - X
’ e e P . : |
{ i e Ve T L :
i P N P S "
" BT T R
[ P S T T
ST T e el
Ly N e 48 TANK SE
T eS0T {from valve)] —
' By
i o

Straddle Deck Only

{31} LOAD SENSE
& HOSE

{from valve)

Older 40 Series 2]

Existing Gasket @) 2\ @
TANK HOSE AN e
—_Transmission Fll Tube (from valve) it

F-3376 Sef12 3-26-98



2-6571 715846006

2-6980 715846016
i Stradcle Deck Only Figure 4
Plumbing Control Valve
(42) PRESSURE N to Duel Set of
HOSE - ; Rear Remotes

(+2) PRESSURE
e . HOSE —

-

/ “—Flat Deck Only
Existing Steal vy

T
Oil Lina T T
(Prassura) et %
L7 T —— Existing Steel
i Qil Line [Load Sense)
I\-.._\
& ] Existing Shutts
o L g
M_,J_ffﬁf:";} -7 Z Existing Steel
el Qil Lina
;o {Load Sensa)

TANK HOSE \
({from valve) —

P——————— - —

Straddle Deck Only

(1) LOAD SENSE
HOSE

(from walva)

|
2 Older 40 Series
@)
@ @%

N & T

QN :ﬁ“‘*- Existing Gasket (40)
R = e TAMKE HOSE
e Transmission Fil Tube (from valve)

Flat Deck Only

3-26-98 Gaofl12 F-3376



715846006

2-6571
715846016 2-6980
—— Steel Oi Lines on Loader /\-\I
| b
|IIIIII q IIII |I
"'.I
III
1

I
Salt Laveling Vatva ————

. | i
Optional on 7210, 7212 & 7511~ F::";Ttt:::%:ﬁid: ': ';u
Standard on 7411 & 7413

Self Leveling Valve

Figure 6
Securing Hoses

Rubber Tie Straps (16)

SECURING HOSES USING RUBBER TARP STRAPS
(Figure T)

Install loader onto tractor according to instructions included
with mounting kit. Use larger plastic tie strap (17) to bundle 1/2

hoses onto itself, and secure ather end near front mounting.
% 120 hoses together. Loop one rubber strap {16} around

Wrap remaining rubber strap (18) around bundled hases and

loader side frame. Make sure rubber straps secure hoses
away from tractor axle, wheel or moving loader parts,

F-3378 Tof12

3-26-58



2-6571 715846006
2-6980 715846016

VALVE ASSEMBLY - PREASSEMBLED

1 44753 SML44T53 VALVE, Walvoil 1

2 45222 SML45222 BRACKET, Valve Mounting 1

3 120376 09635082 NUT, Hex, 5/15-18 2

4 G120214 00080661 WASHER, Lock, 5/16 BT

5 £090-30 00120104 SCREW, Cap, BMM-1.25 x 20MM Class 8.8 2

=] 452148 SML45218 ROD. Spocl Extension 2

7 8021-18 SMLECZ116 PIN, Clavis, 516 x 1 2

8 Gi121222 00280250 PIM, Cotter, 3732 x 3/4 2

g 40811 SML40811 GUIDE, Extensicn Rod, Plastic 1

10 40828 SML40B28 PLATE, Bellows Maunting 1

1 G180022 00088 146 SCREW. Cap, 1/4-20 x 1 3

12 G120392 00087 361 WASHER. Flat, 1/4 3

13 G120380 DO0B06EZ WASHER. Lock, 1/4 3

14 G120375 00007770 NUT, Hex, 1/4-20 3

15 32B44.9 BES07 102 FITTING, Adapter, 1-1/16-12 O-ring x 7/8-14-JIC z

16 40817 SML40817 FLAT, Suppert 1

17 25009-4 SMLZS0094 ROD END 2

18 (122017 09635884 SCREW, Cap, 5/16-16 x 1 z

19 (5120393 000B0E64 WASHER, Flal, 5/16 &5

20 38504-2 SML3B89042 STUD, Ball Joint, 5/16-24 1

21 385004 SML389004  BALL JOINT 1

22 G181608 00zan4a3d SCREW, Cap, 5/16-24 x 1 3

23 5120358 00012628 MUT, Hex, 5/16-24 i

24 32844-12 00139298 FITTING, Adapter, 9/16-18 O-ring x 7/16-20 JIC 1

25 45219 SML45219 HANDLE ASSEMBLY 1

26 G180048 00087405 SCREW, Cap, 1/4-20 x 2-1/2 1

27 40822 SMLADEZ2 COVER, Valve Enclosure 1

28 36077 SML3E0TT BOOT '

29 38902 SML3aD02 KNOE, Valve Handle 1

a0 35280-10 SML3928010 FITTING, Straight, 7/8-14 O-Ring x 1/2-14 NPTF 4

31 §147-8 SMLE1478 COUPLER, Female Quick, 1/2-14 4

3z A6240-8thru12 SMLAGZ40 BAMD, Spiral Identification, 1 inch, Blue, Red, Yellow, Green Tea,

33 341281 00182977 FITTING. Elbow, 7/8-14 JIC Swivel x 7/B-14 JIC x 90 4

a4 341284 BES12033 FITTING. Elbow, 7/16-20 x 7/16-20 Flare x 90 1

a5 45220 SML45220 COVER, Weldrment 1

36 24765-3 SML247653 TRIM, Plastic, 15 inches 1

a7 38929 SMLIBS29 DECAL, Valve Oparation i 1

a8 BO&7-1 09626845 MUT, Speed Clip, 5/15-18 4

ag G180077 000a7ET2 SCREW, Cap, 5/16-18 x 3/4 B 4

a0 36608-12 SML3BE08Y 2 HOSE. 1/2 x 108 {Tank) 1

41 40656-3 SML40B563 HOSE. 1/4 x 92 [Load Sense) 1

42 40653-4 SML40B534 HOSE. 1/2 x 112 (Pressure) 1

3-26-98

8of 12

F-3376



715846006 2-6571
715846016 2-6980

S 7
?‘Vi_.\ r

@ | i ~
f‘“\.-";’%’ [T 1
Cas N O
@ ey @ L
L & % 1; .. )
™ g |hlﬁ:1} -H-‘“- : L
= e
'I::,-'
i
=1
@ —

12 x 112

F-3376 Qof12 3-26-98



Figure 8

PARTS LIST - WALVOIL VALVE - 44753

715846006
715846016

ITEM SMC NO, NH NO, DESCRIFTION QTY.
1 ¥ WALVE BODY {Includes spoals) 7
2 . SEAL, O-Ring 4
3 . WASHER, 18MM x 34MM x 4MM 2
4 45024 SML45024 BUSHING 1
5 45025 SML45025 SPRING 1
8 45026 SML45026 BUSHING o 1
7 45027 SML4502T FIN, Spoaol Anchor 1
8 * COVER 1
g 45029 SML45029 BUSHING, Carnier o . 1
10 45030 SML45030 SPRING 1
" 45028 SML45028 SCREW, Cap, Socket Head, SMM x 16MM 8
12 45032 SML45032 BALL BEARING 4
13 45033 SML45033 RIMG, Thrust 1
14 45031 SML45031 C-Ring 1
15 : ENDCAP 1
16 45034 SML45054 BUSHING 2
17 45035 SMLASD3E5 SPRING 1

18 45036 _ SML45036  SCREW, Spool Control 1
15 - EMDCAP 1
20 45041 SMLAS041 PLUG. 1
21 45042 SMLA5042 PLUG, with seat I
22 45043 SML45043 BALL BEARING 1
23 45023 SML45023 LOAD CHECK PLUG, VR1D 2
24 45020 SMLaS0Z0 SEAL KIT, Body [item #2 (Gty. 4) and item #3 (Qty. 2)] 1
25 45021 SML45021 REPAIR KIT [iterns 4, 5, 8, 7,9, 10, 11 {Qty. 4}, 12 {QOty. 4), 13, 14 & 15] 1
26 45022 SML45022 REPAIR KIT [items 11 (Qty. 4), 16 {Qty. 2), 17, 18 & 19] 1

3-26-08

* Mot avaiiable as repair part. Order appropriate repair kit or complete valve (44753},

10 af 12

F-3378



715846006 . 2-6571
715846016 2-6980

NOTES

F-3376 11 of 12 3-26-98



2-6571 715846006
2.6580 715846016

INSTALLATION
INSTRUCTIONS

3-28-98



